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Attic Inlet: Exploded Parts Drawing
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Attic Inlet
812305 

Repair Parts List
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ITEM # PART # QTY DESCRIPTION
1 690321 6 #10-24 X 1-1/2” SCREW
2 812088 1 DAMPER PANEL, LP INLET
3 812093-ZM 1 30” DAMPER STOP/CAP ASSEMBLY
4 812095-ZM 1 GUARD, HOMERUN CABLE
5 812103 1 SS 3/32” CABLE, 7 X 19
6 812107 2 PANEL, 32.5” X 17.375” X .91”
7 812108 2 PANEL, 31.81” X 17.375” X .91”
8 812109-ZM 4 CORNER BRACKET, 17.34” LONG
9 812117-ZM 1 CABLE & SPRING CHANNEL

10 812120 1 PULLEY ASSEMBLY, 1-7/8” DIAMETER
11 812291-ZM 2 30” ANGLE MOUNT
12 812296-ZM 2 30” NOTCHED ANGLE MOUNT
13 812297 2 HINGE, BUSHING
14 FP831-SS 1 SPRING, DAMPER VANE, SS
15 MH8028 6 FLAT WASHER, 3/16” ID X 1” OD
16 MH8206 26 #10 X 2” SCREW WITH SEAL
17 MH90030 6 #10-24 NYLOCK HEX NUT
18 MH90251 44 #8-18 X 1/2” TEK SCREW
19 VB225 1 1/2” LARGE CLAMP NUT
20 VB227 1 1/2” LARGE CLAMP BOLT
21 VC358 1 1/8” CABLE CLAMP
22 ZR1724 2 DAMPER HINGE

Attic Inlet: Parts List

Hardware shown above can be found in Parts Bag 812102

Hardware used to assemble Inlets:

Hardware - Replacement/Repair Part Numbers

Hardware depicted are not actual size or to scale.

#8-18 X 1/2” 
Tek Screw 
MH90251

#10-24 X 1-1/2” 
Pan Head Screw 

690321

Hinge Bushing 
812297

#10 X 2” 
Sheet Metal Screw 

MH8206

3/16” ID X 1” OD 
Flat Washer 

MH8028
#10-24 

Nylock Hex Nut 
MH90030

1/8” 
Cable Clamp 

VC358

1/2”
Large Clamp Nut 

VB225
1/2”

Large Clamp Bolt 
VB227


